No. Name TY[No. Name TY
1 |fRERMS nut M5 3 34 KAC IR B nut 1
2 PS5 washer 12 35 | e A& fly wheel ass'y 1
3 Bk N S AAMER14 screw M514 6 36 |Nld 1282247 oil seal 1
4 |37 e R plate 1 37 | Ackik left crankcase 1
5 |iH A g K silencer 1 38 |4h#&6201 bearing 2
6 [ias gasket 1 39 | A faas gasket 1
7 TR R bolt 2 40 |EEEE 3%3. 5%10 key 1
8 | cylinder 1 41 | dhdh R R shaft ass’y 1
9 |#dks spring washer 8 42 [FFEES 3%9 pin 5
10 |BASLN AN M5%20 screw M5%20 4 43 4K right crankcase 1
11 |k spark plug 1 44 [RFESL S M5%30 screw M5%30 4
12 | % R gasket 1 45 |FLH#4E 32 snap ring 1
13 | intake 1 46 el 12%32%5. 5 oil seal 1
14 Akl gg kA gasket 1 47 SRR IR AR cap 1
15 |thimas carburetor 1 48 | EBigsl ST4. 8%16 ST screw 2
16 | BIBEIST4. 8%16 ST screw 10 49 |[ZoiE damper 1
17 |7k s s manifold 1 50 [HL& engine case 1
18 |1him & IR ET bolt 2 51 |ARE damper 1
19 |Vedma gasket 1 52 | AT IR SR AR cap 1
20 |iEEEIR piston ring 1 53 [ IpFrE Y washer 1
21 IR R snap ring 2 54 |#Esk wire 1
22 |nhE piston 1 55 | AL H I oil nozzle 1
23 |G piston pin 1 56 (Bl oil outlet pipe 1
21 [iEE 10%141%11 needle bearing 1 57 |HLHE oil pump 1
25 RBHEEE A washer 2 58 |HLalEEN oil inlet pipe 1
26 |PEeEtEH chain catcher 1 59 | L4 SR oil pump cover plate 1
27 | RCEKIEATAYME-MS8*26-8. 8 stud 2 60 |IEH worm 1
28 |EE LA AN M5%30 screw M5%30 1 61 |74 10%13%13 needle bearing 1
29 [ilalss 4 iR plate 1 62 |#ahtE clutch drum 1
30 |1RE] M4x10 screw M4x10 1 63 |EOm s plate 1
31 [4RET MAx11 screw M4x14 6 61 s clutch wedge 3
32 JEokEk wire 1 65 | BoaRas spring 1
33 |wiRAy igniter 1 66 |1RIEAL wedge bracket 1




Na. Name Quy No Name Qty
69 EFENEE idle guide 109 BT thruttle rod 1
T iR upper cover 110 FHL thruttle lever 1
1 ZEEE cap 111 WHLHAR spring 1
79 R rubbar 112 #EHEES contrall arm 1
73 R grommet. choke 113 jHif fule pump 1
74 A1 choke 14 L swith 1
75 S grommat. throttle 115 HEF hand | & 1
76 eI SR knob 1 116 B IreRE]ST4. 8425 ST seraw 5]
77 MR washer 1 117 FE 85425 pin l
i8 FiEEN air filter cover 1 118 - Eisl retainer 2
79 Tk air filter 1 119 i E HE 10 oil seal 1
g0 oG, 2422%1, 2 washar 1 120 T8 o 2 oil_cap 1
81 IEEkEaih- 4 spring 1 121 Ik fuel cap 1
82 [ IEEki front guard 1 122 iBEG T M fule seal 1
84 W spacer 1 23 s Spring 1
85 BIsSIRHHE spacer 1 124 PR A fule filter 1
86 (B # 2 Pl 75 BG40 screw M5=40 1 125 [l pips 2
87 B ug nut 2 126 {0 B (T pipe seat 1
89 245 5 I stopper plate 1 27 b E fuel pipe 1
a0 51 E spring 1 28 {24m front handle 1
o1 Bl B 52 i plate 1 129 R imomss spring :
92 &5 T84T ST4. 2410 ST screw 2 130 RIEER blate 1
93 1 (B right cover 1 131 BzFiR start handle 1
94 T H brake levar 132 Bin fan coverar 1
05 i 3+14 pin 3=14 1 133 HIreRE]ST4. 8+13 5T seraw 1
96 BT H brake lever 1 134 FERS washer 1

H FEfER slide arm 1 135 Bzha rope ]
05 F F 5 spring 1 136 B EhE: whee | 1
] & =T brake band 1 137 [B] fir % 25 COVer 3

100 e Spring cover 1 138 [l fir & Spring 1
101 B ITERITSTS. 2412 ST screw 3 139 BhitE starter cover 1
102 OF I 32 01 breather ass’y 1 140 oh R ] tension screw 1
103 O 23R grommat. breather 141 ifma tansioner 1
104 HLib AT pipe 142 EES tension gear 1
1035 HEL connector 143 iz bar 1
106 HLidik oil filter 144 HE chain 1
107 HLim iR oil outer 145 SRE chain covar 1
108 I hand cover




	Page 1
	Page 2

